Ref. ID Part number Description 7L 7N 8L 8N 9L 9N Type
1 11331-KV3-700 Cover R. crank case 1 1 - - - -
  11331-KV3-701 Cover R. crank case - 1 - - - -
2 11338-KV3-700 Plate Oil screen 1 1 - - - -
3 11391-KV3-700 Gasket R. cover 1 - - - - -
  11391-KV3-680 Gasket R. cover 1 1 - - - -
4 15421-035-010 Screen Oil filter 1 1 - - - -
5 15651-KV3-020 Gauge Oil level 1 1 - - - -
6 19410-KV3-000 Pipe COMP. distributor 1 1 - - - -
7 19506-KS6-700 Clamp B water hose 4 4 - - - -
8 19512-KV3-700 Hose B water 1 1 - - - -
9 19513-KV3-770 Hose C water 1 1 - - - -
10 22821-KV3-770 Bracket, Clutch cable 1 - - - - -
  22821-KV3-680 Bracket, Clutch cable 1 1 - - - -
11 28270-KV3-700 Stopper, Kick-start 1 1 - - - -
12 90091-KW1-901 Bolt, Flange 6x16mm 2 2 - - - -
13 90403-438-003 Washer Ceiling 10mm 1 1 - - - -
14 91204-259-003 Oil seal 16x28x7mm 1 1 - - - -
15 91301-GK1-003 O ring 22x2mm 1 1 - - - -
15 91301-GK1-004 O ring 21.9x2mm 1 1 - - - -
16 91307-035-000 O ring 18x3mm 1 1 - - - -
17 94301-08140 Pin Knock 8x14mm 2 2 - - - -
18 95701-06032-00 Bolt, Flange 6x32mm 4 4 - - - -
19 95701-06040-00 Bolt, Flange 6x40mm 3 3 - - - -
20 95701-06060-00 Bolt, Flange 6x60mm 5 5 - - - -
21 95701-08020-08 Bolt, Flange 8x20mm 1 1 - - - -
22 95701-10016-00 Bolt, Flange 10x16mm 1 1 - - - -
23 96001-06020-00 Bolt, Flange 6x20mm 2 2 - - - -